MERCRUISER ([BLACK SCORPION M B.2L SKI [GEN+]Y-2 2001-2002)
Serial Mbr Range: OLE70015 THRU 0M331539

< FLWwHEEL HOUSIMNG b w
Ref |Clazs|Part Description Qt Comment Footnote
2 19 12304 PLUG 1

3 8187184 3|COVER ASSEMBLY 1

4 27 96015 GASKET 1

5 10 98253 | SCREW [1/4-20% 1/210M.) 5

A 13 26992 | LOCKAWASHER [1./4 1N 5

7 10 47277 SCREW 1 [516-24 % 344 M)
7 10 34353 SCREW 1 [3/8-1611M.)

7 10 47EBE| SCREW 2 [3/8-16 % 2-3/4 IN.)
7 10 ATE12| SCREW 2 [3/8-161-1/4 M.
a 13 39107 |LOCKAWASHER 1 51BN

g 13 35048 | LOCKWASHER il [3/8 M)

9 16 205357 | STUD-GROUNDING 2 [350)

9 16 BE1316|STUD 2 [6.2L)

10 11 32219/ MUT [3/8-1E) 2 [350)

10 11 8326711 12 |NUT 2 [6.2L)

11 93920 1|PLATE 1

12 10 92913 |SCREW [7/16-14 % 344 1M.] 2

13 13 32993 | LOCKMWASHER [7AEIN.) 2

14 13 25048 | LOCKWASHER 2 [350)

15 19 38606 | PLUG 1




